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Background:   Dermatological complaints or findings occur in 5 to 20% of ambulatory visits seen.  Dermatologists care for only a small portion of these with Family Physicians and other primary care providers taking care of the majority of patients with skin complaints.  Regrettably, it is clear that many medical schools and Family Practice residencies spend little time focused on delivery of outpatient dermatological care.  

1.  Tinea corporis, cruris, pedis, manum (Ringworm)
Clinical-Annular erythema with scale, especially at the periphery.  May be macerated in occluded or intertriginous areas.  May also have crusts if secondarily infected and may be complicated by irritant or allergic contact dermatitis from prior treatment.  

Diagnostic test-KOH, culture, wood’s light, biopsy (Addition of DMSO helps speed along digestion and obviates need to heat slide.)

Treatment-
a.  Topical antifungals-clotrimazole, naftifine, econazole, terbinafine, others

b.  Systemic-Griseofulvin (250-500 mg/daily of ultra-micronized for most adults, children 10 mg/kg/day; itraconazole (Sporonox) 100mg bid for adults, 100mg for kids more than 30kg, terbinafine (Lamisil) 250 mg daily for adults, ketoconazole 200mg daily, fluconazole 150 mg/daily

c.  Special topical- agents like Castellani’s paint or gentian violet, especially in intertriginous areas 
Caution-

a.  Treat fomites and watch out for pets and other family members in recurrent cases.

b.  Drug interactions with azoles (keto-, flucon-, itracon-)

c.  Griseofulvin does not treat yeast

d.  Nystatin does not treat dermatophytes

e.  Steroids will make Tinea feel better and maybe lessen redness and scale but will encourage deeper growth (cellulitis) or migration into hair follicles (Majochi’s granuloma).  Also called Tinea incognito

f.  Antifungals will not treat mycosis fungoides, squamous cell CA, basal cell CA, extra-mammary Paget’s, or Bowen’s disease.  If Tinea is not getting better with appropriate treatment, maybe it’s not really Tinea.

g.  In the groin and axilla, check for erythrasma with Wood’s lamp.  Coral pink glow confirms.  This responds to topical or systemic erythromycin or clindamycin.

2.  Tinea Capitis
Clinical-may be red and scaly like other Tinea, a bald spot with short broken off hairs (“black dot Tinea”), or an inflammatory mass (kerion)

Diagnostic tests- KOH of scaly scalp, KOH of plucked hair, culture, biopsy

Treatment-
a.  TOPICALS WILL NOT WORK.  Well, almost never.  Plan on 8 -12 weeks of systemic therapy.

b.  HARRIET LANE AND THE PDR ARE WRONG ABOUT DOSES IN KIDS.  The proper dose is twice what they say.  You need at least 15-20 mg/kg/day of griseofulvin or you can use itraconazole 3-5mg/kg/day or terbinafine 10 mg/kg/day for four weeks or fluconazole 2.5-5mg/kg/day for 4 months

Caution- 

a.  Kerion may require systemic steroids along with the antifungal.  The fungus causes the inflammation, but the inflammation will cause permanent scarring unless arrested quickly.

b.  Watch out for other infected family members, especially sibs.

c.  Watch out for fomites (hats, stuffed animals in the bed)

3.  Tinea unguium (onychomycosis)
Clinical-May be chalky white surface or grossly distorted and discolored.

Diagnostic tests- KOH (get debris under nail), culture, histology of nail plate

Treatment- The newer antifungals penetrate and stay in the nail plate which allows pulse dosing of shorter treatment duration. Your best chance for permanent cure is early treatment of post-traumatic onychomycosis.

Treatment- Note: Not all of these are FDA approved indications and doses but are supported by the literature.
a.  Griseofulvin 500-1000mg/daily for adults.  Must treat for at least 9 months for fingernails and up to 18 months for a big toenail

b.  Ketoconazole-200mg daily for the same time period as Griseofulvin.

c.  Fluconazole-150mg each week for the same period as Griseofulvin

d.  Itraconazole-100mg twice daily for 3 (fingernails) or 4 (toenails) months OR 200mg twice daily for a week repeated 3 times for fingernails and 4 times for most toenails.

e.  Terbinafine- 250mg twice daily for a week repeated for 3 or 4 months as above or once every other day for 3 months

Cautions:

a.  Drug interactions with azoles

b.  Drug toxicity, especially hepatotoxicity with daily dosing medications

c.  Decreased libido with ketoconazole

d.  Once a nail looks ugly, it stays ugly until grown out.  This is how you monitor the long-term treatments but you need to warn your pulse Sporonox and Lamisil patients that the nail may be cured but they will need to be patient.

e.  Best cure rates are the above meds after removal of the nail plate.

f.  Some people are probably genetically pre-disposed to onychomycosis.  ALL of the above treatments have high long term relapse rates.  If you clear someone, consider having them use a long term topical anti-fungal

g.  Proximal white superficial onychomycosis suggests AIDS.

4.  Tinea (Pityriasis) versicolor
Clinical-Hypo-pigmented macules over shoulders and trunk.  May involve the face.  Scale often not apparent until scraping for KOH. More common in males and is rare above age 40.

Diagnostic test- KOH (“spaghetti and meatballs”)

Treatment-
a.  Ketoconazole 400mg (best with grapefruit juice), wait an hour, work up a sweat, and stay in sweaty clothes for 6-8 hours.  Repeat in 5-10 days.

b.  Fluconazole  300mg orally, repeat in 2 weeks

c.  Topical-Is sensitive to most topical anti-fungals but the wide spread area makes this impractical.  The long-term recurrence rate is high no matter what you use and patients should use selenium sulfide (Selsun) or other OTC dandruff shampoos as weekly body washes indefinitely to prevent recurrence.

Caution-
a.  Watch out for Hansen’s disease, Hypopigmented mycosis fungoides, vitiligo

b.  Griseofulvin will not work with this.

5.  Seborrheic Dermatitis

Clinical-Yellow or tan greasy scales on a pink base at the scalp, chest, axilla, groin and face.  Facial areas favor eyebrows, around the ears, along side the nose and melo-labial groove.

Diagnostic Tests-biopsy (seldom indicated)

Treatment-

a.  Tar shampoos and ketoconazole shampoo (scalp), precipitated sulfur or sulfur and salicylic acid preparations (Sulfacet, Novacet) especially if rosacea overlap

b.  1% Hydrocortisone cream

c.  .2% Hydrocortisone valerate (Westcort) or Tridesilon (Desonide) for resistant cases. (Always try to be backing down to lesser strength.

d.  Topical antibiotics, especially in younger patients with facial problem

Caution-

a.  African Americans and other dark skinned races can have plaque like presentation, which may need biopsy to distinguish from sarcoidosis or lupus.

b.  Please no high potency steroids on face (can lead to peri-oral/peri-ocular dermatitis).

c.  “Seb derm from hell” especially if petechia in infants, think of histiocytosis X.

d.  Treatment failures anywhere, think of Tinea.

6.  Impetigo Contagiosum
Clinical-multiple papules or shallow, erosive plaques with “honey colored” crust.  May be related to Staphylococcus aureus, Streptococcus pyogenes, or both.  Focus on staph and remember that it is penicillin resistant in most places.

Diagnostic test-Culture

Treatment-Mupirocin ointment, systemic erythromycin, dicloxacillin, or first generation cephalosporin.

Caution-

a.  Watch for co-existent fungal or herpetic infection.

b.  Nummular eczema and contact dermatitis may mimic and the latter may complicate the case if the patient is sensitive to whatever they are smearing on.

c.  Bacitracin does not treat this adequately.

7.  Herpes Simplex
Clinical-Grouped vesicles on erythematous base anywhere on the body.

Diagnostic test- Tzanck smear, viral culture, IF studies, biopsy

Treatment- Note: Not all of these are FDA approved indications and doses but are supported by the literature.
a.  Primary Herpes: Acyclovir (ACV) 200 mg 5X/day or 400 mg tid, Famciclovir (FCV) 250mg tid, Valcyclovir (VCV) 500mg bid.  All of these are for a ten-day course.

b.  Recurrent Herpes: ACV 200mg 5X/day or 400 mg tid, FCV 250 mg bid, VCV 500mg bid.  All for five day course

c.  Prophylaxis: ACV 200-400mg bid, FCV 250 mg bid, VCV 500mg qd.  Lower doses may be effective

Caution-

a.  Greatest pregnancy risk is primary HSV shortly before birth.

b.  Recurrent varicella (shingles) is very rare.  Most “recurrent VZ” is actually herpes simplex (especially isolated buttock patches).

c.  Think chronic HSV with or without CMV in chronic ulcerations at peri-anal or other cutaneous sites in immune-suppressed patients.

d.  Consider suppressive therapy for frequent recurrences.

e.  Antibody titers have little clinical use.

f.  Topical acyclovir is nearly worthless (except for placebo and as a very expensive lip balm). Careful examination of the studies for the new topical anti-virals (such as topical penciclovir) show they are little better when treating HSV labialis.

8.  Varicella Zoster (Shingles)
Clinical-dermatomal eruption of vesicles on erythematous base.  May be preceded by pain and dysesthesias, sometimes for weeks before outbreak.

Diagnostic tests-Same as HSV

Treatment- ACV 800mg 5X/day, VCV 1000mg tid, FCV 500mg tid, all of these for seven days of therapy. Starting treatment after 48 to 72 hours of disease is of dubious benefit although anyone who is still making fresh lesions deserves consideration.

Caution-

a.  Distribution of rash to the first trigeminal branch (temple, forehead, tip of nose) should prompt examination for ophthalmic involvement.

b.  Watch your immune-suppressed patients (especially those on chemotherapy).  They may develop life-threatening dissemination.

c.  Many feel that the addition of prednisone to the anti-viral can decrease the incidence of post herpetic neuralgia.  Some even do intra-lesional injections of triamcinolone.  This is still a point of contention between dermatologists.

9. Warts- cause by different human papilloma viruses.  Several, but not all, of the subtypes that cause genital warts, condyloma acuminata, are also oncogenic.

Clinical-

a.  Verruca vulgaris-rough, exophytic papules. Found anywhere but especially on the digits and peri-ungual.

b.  Mosaic-multiple punctate keratoses coalescent into a plaque. Most common on soles (“plantar wart”) and palms

c.  Flat-small translucent flat-topped papules.  More likely on face and neck but often anywhere on kids.

d.  Condyloma acuminata- polypoid or plaques on genitalia, occasionally intra-oral

Diagnostic tests- Biopsy, HPV subtyping (not usually available or clinically relevant)

Treatment-

a.  Cryotherapy-Freeze time depends upon your method.  Liquid nitrogen sprayers are fastest but also most potentially destructive.  Other systems using carbon dioxide, nitrous oxide, and fluoro-carbons all have utility.

b.  Electrosurgery-Works but leaves scars

c.  Salicylic acid/lactic acid with or without occlusion.  My favorite is a Sal-Acid preparation put on at night, covered with duct tape that is removed in the AM.  During bath or shower, the white chalky dead wart is buffed down with an emery board (label it “wart board” so no one uses it on their nails) or medium grade sandpaper.

d.  Podophyllin (applied by you), podofilox (Condylox) applied by the patient twice daily for three consecutive days each week, and imiquamod (Aldara) may have benefit in genital warts. These have also been used on non-genital warts with variable success.

e.  5-Fluoro uracil (Efudex) can be used on genital warts and as an adjunct in treating periungual warts.  (NOTE: if you’re getting to this sort of thing, you may want to refer to a Dermatologist).  Warts this resistant are going to take a lot of art, finesse, and time.

f.  Tretinoin has been used to treat flat warts and molluscum (.05% cream hs) and as an adjunct in treating periungual warts.

g.  Cantharone and other vesicants have been used but are no longer easily obtained in the US.

h.  Chemical peels and intralesional chemotherapy agents have been used.

i.  Cimetidine, if it works in anybody, may work in some children.  Use 30 mg/kg/day divided into three doses.

j.  ULTIMATE COST-EFFECTIVE, LOW SIDE EFFECT TREATMENT: Occlude with duct tape continuously until tape so disgusting it is falling off on own, scrape away dead skin, and re-apply until wart is gone.

Caution-

a.  90% of warts will go away on their own within three years.  Never hold down a screaming child to freeze a wart, even if urged on by the parent.  The story will change if the child has permanent scarring from your treatment.  Take your time.  Use placebos.  Do no harm.

b.  Genital warts that don’t go away.  Think of bowenoid papulosis, a precancerous state, or frank SCCA.

c.  Genital warts that look funny, especially if moist.  Think of condyloma lata and syphilis.

10.  Molluscum contagiosum- (the “other wart”) caused by a DNA poxvirus

Clinical-Smooth, firm, shiny umbilicated papules on the face, trunk, extremities, genitals.  May sometimes appear to be vesicles until you try to pop it.

Diagnostic tests-demonstration of molluscum bodies, biopsy

Treatment-Freeze, curettage, Freeze and curettage, podophyllin, podofilox, imiquomod, tretinoin, interferon, laser, observation.

Caution-

a.  Considered an STD in adults.  Most kids are casual exposure at school but at least consider possibility of abuse, especially if exclusively genital.

b.  A single lesion on the face of an adult is possibly a BCC.

c.  In HIV patients the molluscum can form large plaques which are viciously resistant to treatment.  More of concern, in HIV patients, cutaneous histoplasmosis, cocciodomycosis, and cryptococcus may appear to be molluscum contagiosum papules.

11.  Seborrheic keratosis-the most common benign neoplasm in man

Clinical-flesh colored, brown, tan, or jet black “stuck on” papules and plaques.  On face and arms tend to be flatter.  On back may be large rough or greasy appearing papules.  Most common above age 40.  

Diagnostic test-biopsy, dermatoscope

Treatment-cryotherapy, curettage, tretinoin (Retin-A) for flat ones, neglect.

Caution-

a.  I usually advice neglect unless they are itching and irritated in which case I freeze.

b.  If you aren’t sure it’s an SK, don’t freeze it.  Refer or biopsy.

c.  If it survives your freeze, don’t freeze it again.  Refer or biopsy.

d.  Multiple SK’s as a sign of internal malignancy (sign of Leser Trelat) has been mostly discounted.  Exception would be a patient with sudden onset of hundreds of itchy SK’s, mostly on the trunk.  They should undergo a malignancy work-up.

12.  Nevi (pigmented): The average adult has about 40 and usually does not make new pigmented melanocytic nevi after 35 years of age.

Clinical-Skin colored to dark brown.  May be hairy and plucking or shaving hairs does not “make them turn into cancer”.  May be flat or papular with regular borders and usually homogenous pigment.  Never ulcerated except by trauma and may occur anywhere but favor areas episodically sun exposed.

Diagnostic test-biopsy, dermatoscope 

Treatment-none necessary except for cosmetic purposes or if not completely sure is benign.  May be shaved flat with skin surface if sure not a melanoma.  Be careful about putting divots on the nose.

Caution-

a.  Don’t freeze moles. It doesn’t work and makes them look weird.

b.  Don’t excise moles on the shoulders if you don’t have to.  In time the scars will always spread to the size of the ellipse you cut.

c.  Never throw away a biopsied mole. Always submit for pathology.  It costs your patient a little bit more but it may find a pigmented BCC or a….

d.  Amelanotic melanomas are melanomas without pigment.  When diagnosed early, it is because somebody thought they were shaving off a benign intradermal nevus or sampling a basal cell carcinoma.  When diagnosed late, they have usually been frozen as a wart or a “benign mole” several times.

e.  Congenital nevi, even small ones, have a slightly increased risk of malignant transformation but only rarely before puberty.

f.  “Dysplastic nevi” are funny looking moles and, when numerous, possible markers for someone at increased risk for melanoma.  They are probably not that much more likely to “turn into melanoma” than any other benign mole which is not very likely at all.  For that reason, if you get a diagnosis of “dysplastic nevus” on a patient, you do not need to go an aggressive “search and destroy” mission to rid them of every mole on their body.  Consider referral of patients with lots of funny looking moles and we’ll help sort them out.

13.  Actinic (solar) keratosis
Clinical- Tan scaled macules and papules, often on a pink base.  On the hands and arms are more likely to be hypertrophic and warty looking.  Cutaneous horns usually have an AK or a SCCA at the base.  Found on sun-damaged skin and have definite malignant potential.

Diagnostic test- biopsy (usually by shave)

Treatment- 

a.  cryotherapy 

b.  5 fluorouracil (Efudex): May use standard bid for 3 week regimen or more humane pulse method (bid on weekends for 3 to 4 months)

c.  Chemical peel, dermabrasion

d.  Tretinoin (Retin-A)

Caution-

a.  If you really think it is an early cancer, don’t freeze it.  Normal skin will heal over an inadequately treated cancer, allowing for delay in diagnosis and hidden spread.

b.  Don’t keep freezing it. If it survives more than 1 or 2 freezes, biopsy it.

c.  AK’s on the lips (actinic cheilitis) have a significant cancer transformation risk and, when transformed, a higher metastatic rate than the average skin cancer.

14.  Basal Cell Carcinoma (BCC)-most common malignancy of man (400,000 new cases in the US per year) Related to long term and repeated UVB exposure.

Clinical-papule or nodule with rolled translucent border.  Occasionally is ulcerated with telangiectasias.  May be pigmented, especially in darker skinned patients.  Most common on the face but may occur anywhere.

Diagnostic test-biopsy

Treatment-

a.  Curettage & dessication is adequate for most superficial BCC’s in non-cosmetically sensitive areas.

b.  Excisional surgery (3-4mm margins around clinical lesion) needed for nodular tumors.

c.  Radiation therapy

d.  Mohs micrographically controlled surgery for infiltrative or recurrent lesions.  Also good, when available, for cosmetically sensitive areas like the nose and any time you can’t tell where the tumor starts and stops.

e.  Cryosurgery if cryoprobe available and other options not available.

Caution-

a.  Repeated freezing drives the tumor deep

b.  We are now seeing plenty of BCC’s in people in their 20’s, especially young women on the chest, cheeks, and legs.  Young men seem to be getting hit on the temples, forehead, nose, and shoulders.  You must think of this in “youngsters” now.

c.  Curettage will not treat infiltrative or morphea-form BCC’s.

d.  If C&D recurs, don’t repeat the C&D…excise.

e.  The biggest mistake FP’s make when excising BCC’s is that they do not take adequate margins.  You need about 4 mm for most to ensure you will get the entire lesion.  If that will make a defect too big for you to handle (draw it out on the patient), it might be best to refer.

15.  Malignant Melanoma-Fortunately not yet one of the most common dermatoses but is the most dangerous.  Early diagnosis is the most important factor because surgery is really the only good treatment.  The incidence has increased 650% in the last 0 years and a white child born in the US today as a 1/80-1/100-lifetime risk.  Adolescent episodic sunburns rather than chronic UVB in adulthood may lead to higher risk.

Clinical- Tan to black macule or nodule with irregular borders, notched margins, splay of colors (red, white, blue, brown).  Usually hairless and may be ulcerated. May occur anywhere but favor areas episodically over-exposed (sunburn areas). Men seem to favor shoulders, behind the ears, and on the face.  Women seem to have more on the legs.  New onset melanonychia (dark stripe down finger or toenail) may indicate a melanoma in the nail matrix.

Diagnostic test- Excisional biopsy, (scoop shave if you are very good at this and can get the entire depth and width of the suspected lesion)

Treatment- Excision full thickness of the skin.  Prognosis and suggested surgical margins depend upon tumor thickness (this is why it so important to get the entire lesion with your biopsy) 5-10mm for in-situ melanoma, 1 cm for up to 1mm in thickness (some say .76mm), 2-3 cm for larger lesions.  The optimal surgical margins and the issue of node dissection and lymphoscintigraphy for sentinel node examination is best dealt with by your dermatologist or surgical oncologist. Wide local excisions (5 cm +) were once standard but are no longer considered rational therapy.

Caution-
a.  If possible, send your pigmented lesions to a Dermatopathologist for interpretation.  Many general pathologists are less than comfortable with pigmented lesions and your quality of interpretation may suffer.

b.  “Hutchinson’s melanotic freckle” is melanoma-in-situ.

c.  Anybody with a melanoma needs a total cutaneous exam at least annually for the rest of his or her life.

d.  Having a first order relative with melanoma triples one’s personal risk.

e.  Sunscreens do not “cause cancer”.  It is possible that they let you stay out in the sun longer sucking up Ultraviolet A because you are blocking the blocking UV-B.  Message should be: “Stay out of the sun when UV is peak or cover up”.

f.  STAY OUT OF TANNING BOOTHS.

16.  Pityriasis Rosea-probably caused by a virus, yet unidentified, but not considered contagious.

Clinical-Papulosquamous disease that begins with a “herald patch” and becomes widespread oval plaques with fine scale which follow skin folds in a fir tree distribution

Diagnostic test-KOH to rule out Tinea, RPR to rule out secondary syphilis

Treatment- Generally symptomatic treatment to alleviate itching if present.  A steroid burst can help a great deal in such cases. Phototherapy can help if this not effective.

Caution- “Recurrent” or “Chronic” PR is suspect and needs biopsy.  Also think of PR-like drug eruption.

Caution-In African Americans, PR can look like anything.  It often presents on the extremities and may have vesicles instead of scaly patches.

17.  Lichen planus-probably an autoimmune disease.  Similar eruptions seen with gold therapy, penicillamine, other drugs, and chronic graft versus host disease.

Clinical-Can involve hair, nails, mucous membranes and skin.  The “5-P’s” for lichen planus are purple, planar, polygonal, pruritic, papules.  Check the mouth for Wickham’s striae which are lacy reticular buccal mucosal lesions.  Bullous and erosive forms may occur in mucosal areas (oral and genital) and the there is also a hypertrophic variety

Diagnostic test-biopsy, biopsy with immunofluorescent studies.

Treatment-

a.  Topical steroids are the mainstay of treatment.  Potent and superpotent steroids may be required for the extremities.

b.  Systemic steroids can help but the disease will usually recur with withdrawal.  They have their greatest use with erosive variants.

c.  Systemic retinoids and cyclosporine are used in severe cases, especially oral.

d.  Griseofulvin is reported to work anecdotally, particularly in the hypertrophic variant.

e.  Antihistamines are usually valuable to control itching.  Use the sedating ones.

Cautions-

a.  There is an association between LP and Hepatitis C.

b.  Lichen plano pilaris (scalp LP) can cause permanent scarring.  It looks less like the “5 P” lesions and more like a streaky scar in the hair.  It needs to be treated aggressively, preferably by a Dermatologist

c.  LP of the nail matrix can cause permanent nail deformity.  It, too, needs aggressive therapy.

18.  Alopecia - Hair loss from many causes that include non-scarring and scarring types.  Former includes androgenetic alopecia (male pattern baldness) and alopecia areata.  Latter includes lichen planopilaris, discoid lupus and localized scleroderma

Diagnostic tests - microscopic examination of hair, scalp biopsy with possible Immunofluorescence. Other studies may include KOH, cultures, CBC, RPR, ANA, TFT’s, free plasma testosterone (women).  All tests are not appropriate in every case.

Treatment - Topical or intralesional steroids for alopecia areata or discoid lupus; tar for AA, systemic antifungals for t. capitis, topical minoxidil or oral finasteride for androgenetic alopecia.

Caution: trichotillomania, kerion, alopecia neoplastica (scalp mets) Finasteride not approved for use in women.

19.  Urticaria
Clinical - Erythematous wheals (edema): anywhere on body

Diagnostic tests - usually idiopathic but stepwise: (Note: the positive yield on the tests below is frustratingly low.)  The probable cause for chronic and recurrent hives is a prescription or OTC medication, food item or mineral supplement that the patient is taking.  There is no good test for this.

a.  History: Medicines, vitamins, OTC meds, mineral supplements, new foods, medicines, medicines, OTC meds

b.  CBC w/diff (parasites, leukemia), LFT’s (hepatitis) UA (parasites, autoimmune diseases)

c.  CXR (Lymphoma), Panorex (apical abscesses), Sinus films

d.  ANA, C3, C4, CH50, SSA, SSB (autoimmune diseases), porphyrins if photo-aggravated

e.  Biopsy (if consider vasculitis, urticarial pemphigoid, gyrate erythema)

Treatment - Benadryl, hydroxyzine, cyproheptadine, non-sedating antihistamines, cimetidine, terbutaline, ephedrine.  Consider treatment with your favorite anti-Helicobacter regimen.  If the patient is taking any aspirin containing products, it’s worth trying a month off of these.

Caution - Hives that stay in same place for days is likely urticarial vasculitis, cholinergic urticaria is special case (pinpoint wheals with exercise) and can be lethal

20.  Atopic Dermatitis
A.  Clinical Presentation of Atopic Dermatitis


1. May present in childhood, often with facial redness and scaling and generalized erythema and itching.  May “burn out” later in childhood but never promise this to parents.


2.  Especially in children, flexural erythema, scaling and eventual lichenification


3.  Diaper areas are usually spare in infants.  This is a clue to the value of occlusive therapy.


4.  Older children and adults may still show the flexural inflammation but are more likely to show same on trunk, neck, arms and legs.  May cause deep excoriations and open sores


5.  May become super-infected or super-colonized with staphylococcus.  Some conjecture that an immune response to staph antigens may be a factor in atopic flares in some individuals.


6.  Older adults may have a generalized redness or diffuse dry scaly skin and itching.  This may arise de novo but there is often a history of “sensitive skin” or frequent bouts of “eczema” in the past.


7.  Pale, hypopigmented macules appear, especially on face and arms.  Pityriasis Alba probably represent foci of post-inflammatory hypopigmentation following overt or sub-clinical inflammation.


8.  Especially in African-American patients, untreated AD can be disastrous with permanent scarring and hypo/hyper pigmentation.


9.  Patients are more likely to have other allergic and inflammatory related diseases such as chronic sinusitis, hay fever, and asthma.


10.  The books say flares occur during the winter when the environment is harsh and the indoors are arid from central heat.  Wool clothes used during colder weather may also be aggravating factors.  WHMC experience is that many patients in Southern climates flare during the summer when there are more aeroallergens and more sweating.  Especially unlucky patients flare during both these seasons.

B.  Immunology of Atopic Dermatitis


1.  Often have elevated IgE levels although this is not always correlated with extent of disease.


2.  Over-expression of CD4 (helper) cells relative to normal CD4/CD8 ratios.


3.  General down regulation of cellular immunity, may be relatively anergic to skin testing.


4.  Despite decreased cellular immunity, risk of developing coexistent allergic contact dermatitis may be increased because of a compromised skin barrier function.


5.  At the very least, risk of problems with irritant contact dermatitis are increased because of the ongoing inflammation and deficient barrier function.

C.  Treatment of Atopic Dermatitis (Environmental)


1.  Dust mite sensitivity and/or allergy is a factor in many.  Covering pillows and mattresses with impermeable covering can help a great deal.  Elegant non-plastic covers are made (at a price)


2.  Extension of above is to minimize heavy covers & comforters, minimize the number of stuffed animals in the bed and use blinds instead of thick curtains.


3.  Extreme extension of above is to cover all furniture and replace carpets with solid flooring


4.  Do not permit animals to sleep in bed with victim (animal danders are a trigger in many)


5.  Humidification of the sleeping environment can help the skin as well as the sinuses and upper airways.  A small room humidifier is fine for this.


6.  Double rinse clothes and/or use Dreft detergent.


7.  Some are sensitive to fabric softeners and these may need to be deleted.

D.  Treatment of Atopic Dermatitis (General skin care)


1.  Do not over bathe.  Baths and showers should be the smallest number required for hygiene and should be with tepid water and moisturizing soaps.  Avoid harsh deodorant soaps and Ivory.


2.  Pat dry.  Do not “scrub dry”...it’s an excuse to scratch.


3.  Immediately after bath or shower, apply emolliation.  The thicker the product the better.  People like lotions but they are not as effective as creams that, in turn, are not as effective as heavier creams and ointments.  Even petroleum jelly and Crisco may be used if that’s what suits the victim best.


4.  Bath oils are not particularly useful unless you smear them on the body after you get out of the tub.


5.  Colloidal oatmeal baths can soothe the itching but can be drying.  Be sure to grease up immediately after one of these treatments.


6.  Frequent application through the day of a moisturizing cream to itching spots is better than scratching at them.

E.  Treatment of Atopic Dermatitis (Medications)


1.  Control itching.  The sedating antihistamines generally work better than the non-sedating antihistamines although cetirizine may be an exception.  If the patient works up to the dose, loading with a high nightly dose of hydroxyzine (50-75mg) may work better than frequent smaller doses.  Cyproheptadine and diphenhydramine are also effective, especially in children.


2.  Topical steroids are a mainstay of therapy although concern needs to be taken in small children and infants, especially when using higher strengths over large relative surface areas.  Ointments work better than creams.

3.  Hydrocortisone is OK for any part of the body, including the face.  Hydrocortisone valerate (Westcort) and Tridesilon products may be used for moderate time periods on the face but watch for over-use in kids.  Triamcinolone is usually required for hot spots such as the ante-cubital and popliteal fossae.

4.  Treat impetiginized areas with effective anti-staphylococcal therapy.  The routine use of continuous  “staph-ablative” therapies are not recommended at this time but do seem to help in some patients and we will sometimes employ this in the sicker long-term patients.

5.  H2 antagonists such as cimetidine may help in hives but are not especially useful in AD.

6.  Systemic steroids: These work beautifully in AD.  Don’t use them except in extreme flares.  Although the patients respond very well, a post steroid flare is inevitable and you will be forced to explain repeatedly why you will not keep prescribing such an effective treatment.

F.  Atopic Dermatitis (Other treatments that work)


1.  Ultraviolet light treatments (UV-B) work well with some adults.  Hazards in children are not well defined so this treatment is best avoided in the young.  You need a Dermatologist with a light box for this...tanning booths are not adequate.


2.  Desensitization to known aero-allergens.  While it is not clear that allergy shots for atopic dermatitis will be an accepted therapy some day, patients desensitized to allergens which may also be aggravating their sinuses, naso-pharynx, and upper airways may show some benefit


3.  Gamma-globulin, interferon therapy - There is growing literature showing the application of advanced biologic therapy in AD although the expense and potential side effects of many of these innovations limit their use at the present time.

G.  Atopic Dermatitis (Diet manipulation and other therapies)


1.  There is abundant anecdotal support for the concept that food allergies play a role in atopic dermatitis in some, but not all, patients.  Many different dietary restriction schedules have been developed but they are all so restrictive as to be generally un-palatable to most patients over the long term.  Milk proteins, soy products, peanut products, and gluten are among the agents most often implicated.  Any dietary change will take weeks to months to show an effect and improvements only last as long as the diet.  We do not routinely recommend restrictive diets but will provide patients with information when things are getting desperate.


2.  Primrose oil - this was a hot topic for several years although some recent studies out of Great Britain where it is used frequently now question whether it is any better than placebo.


3.  “Chinese Tea” - There does appear to be some benefits to some patents who took an herbal concoction prepared by Chinese herbal pharmacists.  Good studies are hard to perform and there is a marked variation in the “Chinese Tea” you get in London versus the one you get in Los Angeles.  Several patients have developed a toxic hepatitis to some ingredient of this tea so it is not entirely “safe and natural”. We do not recommend it at this time.

H.  Treatment of Atopic Dermatitis (Aggressive Occlusive Therapy)


1.  Soak in tub of tepid water until bored and saturated.


2.  Pat dry.


3.  IMEDIATELY apply hydrocortisone ointment and/or other favored emollient.


4.  Put on pajamas which have been soaked in water and wrung out.


5.  Adults:  Put on “sauna suit” available at local Walmart, K-mart type store


6.  Kids:  Put on dry jammies or bag-type sleeper over the wet pajamas


7.  Sleep in this outfit every night during severe flare, backing off to 2 or 3 times weekly when improved.


8.  Be sure to provide sedating anti-histamine to help the patient get to sleep in this outfit and help itching sensation.

21.  Contact Dermatitis - Contact Dermatitis: 80% Irritant, 20% Allergic

A.  Irritant Contact Dermatitis:


1.  Early pain and burning, itching is late


2.  Acids, alkalis, surfactants, solvents, oxidants, enzymes


3.  Concentration of agent is critical (threshold)


4.  Prior sensitization is not necessary


5.  Concentration of irritant is critical


6.  Late T-cell activation with decreased Langerhans cells


7.  Trigger is damage to keratinocyte


8.  May have sharp margin to zone of inflammation


9.  Most cases of “glove dermatitis” in health care workers are probably not allergic contact dermatitis to latex but irritant dermatitis to powder and frequent hand washing.

B.  Treatment of Irritant Contact Dermatitis


1.  Total avoidance not as critical as with allergic contact dermatitis


2.  Barriers have use (barriers such as gloves or skin protectants)


3.  Avoid “co-irritants” such as excessive washing, harsh soaps


4.  Emolliation and lubrication often more useful than steroids

C.  Allergic Contact Dermatitis


1.  Early itch possible but full eruption may take 48-96 hours


2.  Low molecular weight, lipid soluble agents most likely


3. Concentration of agent is less critical


4.  Genetic predisposition may be factor


5.  Prior sensitization and lag period are necessary


6.  Early T-cell activation with increased Langerhans cells


7.  Trigger is interaction of antigen with primed T-cells


8.  May have sharp margin to zone of inflammation

D.  Myths of Allergic Contact Dermatitis

1. Rash quickly follows contact .


Always delayed 1-2 days and may not appear for a week.


2.  Allergy only develops to new substances.

May develop after years of contact.


3.  If change in consumer product exposure does not lead to clearing, it’s not the etiologic agent.

Many products contain the same antigen and products may be altered without change in trade name.


4.  Contact allergy always occurs only at the site of exposure to the offending agent.


While usually most severe at site of exposure, different skin areas may be more sensitive and remote dermatitis may occur (example: eyelid dermatitis as sole evidence of allergy to nail polish component.


5.  Negative scratch or RAST test rule out allergic contact dermatitis.

Only patch testing is diagnostic of allergic contact dermatitis.


6.  Expensive products are not allergenic.

Cost has nothing to do with allergenicity.


7.  Allergic contact dermatitis is always bilateral if antigen exposure is bilateral.

Subtle variations in exposure or skin sensitivity can yield confusing presentations.


8.  Allergic dermatitis is of the same intensity in all areas of exposure.
The skin is not a homogenous organ.  Expression of allergic contact dermatitis after exposure will vary from site to site.


9.  Allergic contact dermatitis does not affect the palms and soles.


The thick stratum corneum is protective but many cases of hand and foot dermatitis are due to overt or occult allergic contact dermatitis.

E.  Common Allergic Contact Dermatitis offenders


1. Toxicodendron family (rhus, poison ivy, etc.)  At least 50% adult population in North America


2.  Tuliposide (tulip bulbs, alstromeria, Peruvian lily)


3.  Nickel (Up to 30 % although most studies show around 10%, rate for those with pierced ears is 10X those without)


4.  Neomycin (5-10%)


5.  Formalin and formalin releasers

F.  Photo-dermatitis


1.  Photo-allergic dermatitis requires both exposure to a topical agent (such as sun screen PABA) plus ultraviolet (sometimes visible) light.  Plain patch testing may be negative.


2.  Other photo eruptions may relate to systemic medications plus light or plant products (limes and figs especially) with coexistent light exposure.

G.  Treatment of Allergic contact dermatitis


1.  Rash is not spread by blister material.  Secondary eruptions are either in areas 
taking a slightly longer time from exposure to show or from new exposures 
(clothing).


2.  Do wash contaminated clothing (work gloves and jackets) and linen.


3.  Topical steroids will be ineffective in bullous areas.


4. “Medrol dose packs” are usually not adequate.  


5.  When used: Use high dose steroids with taper over 2 to 3 weeks. (I like 50 or 
60 mg of Prednisone cut in half at 7 to 10 day point)


6.  Strict and total avoidance is goal


7.  Current barrier creams for poison ivy prophylaxis are usually unacceptable to 
patient and not particularly effective.


8.  Burrow’s solution soaks and colloidal oatmeal baths can be useful adjuncts.

H.  Patch testing method


1.  You can’t patch test to everything.


2.  Patching to unknown substances may be hazardous


3.  A positive patch test may be true but irrelevant to the clinical situation


4.  Most common allergens have many uses and many synonyms


5.  When patch testing to plants, test to leaves, stems, and petals


6.  Do not test to toxicodendron, you may sensitize a previously insensitive person.


5. 
 Patch tests are put on Day #1



Patient may not get patches wet.  



Warn them not to exercise heavily or shower while patches on



Patch tests are removed on Day #3


Early positives may be true allergic responses in very sensitive person or just irritative reactions.



Tests are re-read on Day #4 or #5 (#5 is ideal)


Day #3 positives, which have faded, were irritant contact reactions



Inform patient of positives and give list of possible exposures and  synonyms for allergen

I.  Common occupational contact dermatitis agents by occupation


1.  Medical: Irritants - hand washing, soaps, disinfectants, ethylene oxide

Allergens - rubber products, preservatives, pot. dichromate, neomycin, other medicaments, anti-microbials  & vehicles, methyl methacrylate, chlorpromazine


2.  Dental:  Irritants - hand washing, powders

Allergens - rubber related, epoxies, eugenol, glutaraldehyde, resin


3.  Electronics: Irritants - solvents, cleaners, solder fluxes, resins, fiberglass, hydrofluoric acid

Allergens - colophony, epoxy, metals, flues, hydrazine


4.  Florists: Irritants - wet work, plants

Allergens - rubber related, nickel, pesticides, fragrances, tuliposide, primin, compositae

5.  Food workers: Irritants - wet work, soaps, detergents, spices, flour, dough, vegetable & fruit juices, garlic, onion

Allergens - rubber related, flavors (balsam of peru), cinnamic, aldehyde, garlic, onion

Special case: contact urticaria possible to wide range of foods, especially fish and shellfish


6.  Hairdressers:  Irritants - shampoos, perm solutions

Allergens - p-phenylenediamine, glyceryl thioglycolate, nickel, rubber products, fragrances (balsam of peru, cinnamic aldehyde)


7.  Housekeeping: Irritants - wet work, cleansers, disinfectants, bleach

Allergens - rubber products, preservatives, glutaraldehyde


8.  Agriculture: Irritants - solvents, fertilizers, plant products, soaps, pesticides



             Allergens - Rubber related, potasium dichromate, preservatives


9.  Construction: Irritants - cleansers, solvents, fiberglass, resins, dirt, wet cement




 Allergens - potassium. dichromate, rubber related, colophony, nickel, formaldehyde, epoxies

J.  Good reference for the non-dermatologist who will be doing occupational medicine and patch testing: Contact and Occupational Dermatology, James G. Marks, Jr. & Vincent A. DeLeo, Mosby 1997
22. Acne 
1.
Comedonal: Best comedo-lytics are tretinoin (Retin-A), benzoyl peroxide, adapalene (Differin), and azelaic acid (Azelex)

a.  Start low with tretinoin cream and advance to higher strengths and gels every 6 weeks.  

b.  Starting every other or every third night can prevent over dryness and “3 week flare”.  

c.  Tretinoin solution is available for large areas like the back but is very drying and comedos are less a factor here anyway.  

d.  Goal is to be slightly dry.  Benzoyl peroxide (BP) inactivates tretinoin so don’t use them in same evening.  5% BP works about as good as 10% without the side effects of the higher strength.  

e.  If increase strength or go from cream to gel, it can help to go back to every other night.  Dark skin can be bleached somewhat by all of these.

f.  Make sure the patient isn’t washing their face with something like Noxema.

2.  Papular: topical or systemic antibiotics usually necessary.  Will often need to use in combination with anti-comedo drug

a.  Topical erythromycin is only approved drug for acne in pregnancy

b.  Allergy to oral sulfas doesn’t necessarily preclude topical sulfas but watch out.  Often in combination with salicylic acid (Novacet, Sulfacet)

c.  Gels okay if not already dry.  Clindamycin gel especially efficacious in folliculitis and pseudofolliculitis

d.  Erythromycin, Clindamycin, Sulfa, Metronidazole (the latter two somewhat more useful in rosacea than garden-variety acne but may be tried.

e.  Combination drugs such as benzoyl peroxide and erythromycin (Benzamycin) are easier to use than multiple drugs

3.  Pustular: Will usually need to add systemic antibiotic, which probably work more through anti-inflammatory effect than as anti-infective.  Much resistance of propionabacter acnes to all antibiotics although none reported to date to benzoyl peroxide

a.  Tetracycline good first agent with usual dietary restrictions and instructions.  500mg bid is starting dose unless very tiny person.  May later taper to 500mg qd or 250mg bid.

b.  Doxycycline (100mg bid) easier to take with food than TCN without.  Watch for photosensitivity with exaggerated sunburn like reaction

c.  Minocycline (50-100mg bid) is probably most effective but, despite generics, still most expensive.  Several variations of hypersensitivity syndrome now reported and watch for one of many types of drug induced hyperpigmentation

d.  Erythromycin (500mg bid pc) very effective in some but limited by GI side effects.  Watch for drug interactions with astemizole and azole anti-fungals

e.  Sulfas (Trim sulfa DS bid) effective in some, especially after broken through one of above.  Watch for drug rashes

f.  Clindamycin (150-300mg bid) can be effective but long term use increases chances of drug induced colitis

g.  Metronidazole (250-750mg bid) and ampicillin (250-500mg bid-tid or equivalent with clavulanic acid) may be useful in special cases of gram negative folliculitis, usually characterized by severe outbreak, usually on trunk, in patient already on another antibiotic, usually tetracycline.  Also consider Pityrosporon folliculitis in patient with severely pruritic truncal acne as this may require systemic anti-fungal agents

4.  Derm Tricks and finesse

a.  If person swears they break out after eating certain food, they are probably right but most restrictions not especially useful.  It may be worthwhile to check for excessive amounts of milk drinking (usually boys) or peanut butter (usually girls)

b.  If acne confined predominantly to forehead, ask about hair care products and consider “pomade acne”

c.  If acne predominantly on one cheek, inquire about how they hold phone and if they spend a lot of time on it

d.  Nape of neck, thigh and shoulder acne may be “acne mechanica” related to wear of football equipment

e.  Make sure they aren’t taking their tetracycline type medication with milk or calcium fortified orange juice and that they aren’t putting on tretinoin and benzoyl peroxide at same time.

f.  All make ups should say either “non-comedogenic” or “non-acnegenic”

g.  Ibuprofen, especially if used with tetracycline is very good for premenstrual flares

h.  Androgenic contraceptives can worsen acne.

5.  Cystic acne: The indications for isotretinoin (Accutane) could be broadened to include scarring acne rather than cystic acne alone.  Use upon demand by patient or parent for comedonal acne is not appropriate.

a.  Get patient education materials from Roche and use freely (1-800-93Roche or 1-800-937-6243)

b.  Patient should not be planning imminent elective surgery (3, 6, 9, or 12 months depending upon who you believe

c.  PDR says patient should be on 2 effective forms of contraception and abstinence only counts for one.

d.  Sometimes starting OCP’s pre isotretinoin makes enough difference that Accutane not necessary

e.  Some patients and parents will be insulted at your “lack of trust” if insisting on OCP’s prior to treatment.  Be consistent and it will be less an issue.  It may be important to frankly bring up issue, “If there was a pregnancy as the result of rape while under treatment, would the patient have terminate the pregnancy knowing that the severe defect rate was so high?”

f.  Always sign consent (included in your Roche package) with fertile females.

g.  Remind teens that this medicine is never to be shared with other friends or family.

6.  Accutane: Many side effects can complicate or preclude therapy.  Pre-treatment lab is important as a patient who already has a severe dyslipidemia or evidence of hepatic disease is more likely to experience severe side effects.

a.  Everybody gets dry eyes, lips, nose

b.  Patient may not be able to wear contact lenses while under therapy

c.  Triglycerides will likely rise.  A mild elevation in a 20 week course is not likely to cause ASCVD but rising levels (higher than 600) run the risk of acute pancreatis

d.  Mild transaminase rises may be followed but watch out for the patient on other hepatotoxins such as alcohol for an additive effect

e.  Aches and pains are common, DISH unlikely for a 20-week course but it is best to advise patient not to take up new exercise program or dramatically increase existing one while under therapy.  Creatine Kinase can rise with a mild retinoid induced myopathy.

f.  These labs all return to normal upon cessation of the drug if caught early.

g.  Varying skin findings may occur, dryness, rash, eruptive pyogenic granulomas.  It is best to call for help if you aren’t sure if a condition is related to treatment.

7.  Starting isotretinoin

a.  Pretreatment lab should include, at minimum, lipids, LFT’s and, in fertile women, a pregnancy test.  CBC and UA or on the list but of less importance in most patients

b.  Start the medication on 3rd day of a normal period.

c.  To avoid likelihood of re-treatment, you will want patient on at least 1 mg/kg/day, usually in divided dosages.  Starting at half that (1/2 mg/kg/day) can help prevent some of the dryness

d.  Stop other medications, especially tetracycline products as these can predispose to pseudo-tumor cerebri in combination.

e.  Plan on 20 weeks of therapy.

f.  10mg capsules cost almost as much as 40mg.  Alternate day dosing with 40’s can keep costs down as work well. (80mg alternating with 40mg, 80 mg alternating with 120mg, etc.)

8.  Monitoring

a.  Best to see at 2 weeks to ask about side effects and check lab

b.  Fertile females get pregnancy test monthly

c.  Everybody needs lipids and LFT’s

d.  CBC less vital, other lab tests less important late in course if consistently normal

e.  Should see each month to review lab, answer questions, and check efficacy

9.  Finishing up

a.  Treatment can be lagged beyond 20 weeks if control achieved late in course

b.  Post treatment lab 6 to 8 weeks after completion of therapy should be done to document return to normal of any abnormalities.

c.  Warn the patient that they may need conventional meds in future but that you would expect them to work better having gone through the isotretinoin course.

d.  Some patients need more than one course, especially if treated at less than 1 mg/kg or had shortened or interrupted course.

10.  Acne: ancillary treatments

a.  Anti-androgen therapy with medication like spironolactone (25-50mg bid-tid) may be useful adjunct in females with acne and virilization.  Such patients should be worked up for adrenal or ovarian abnormalities first.  This is a big problem if patient gets pregnant while on this.

b.  Intralesional steroid injections (small amount of 3mg/cc TAC) can cool down isolated cysts but come with potential side effects of atrophy, telangiectases, and hypopigmentation.

c.  Scar revision: Nothing within 3-6 months of Accutane course.

d.  Dermabrasion, Chemical peel, laser resurfacing all have limits: the deeper you go for maximal gain, the greater chance of persistent or permanent hypopigmentation, hyperpigmentation, redness, or new scars from the procedure itself.  Post procedure color mismatches especially likely in dark skinned patients including Asians.

e.  Pulse dye laser may be useful for red scars

f.  Pigmented lesion laser may help with post inflammatory hyperpigmentation

23.  Psoriasis
1.  A hyper-proliferative problem with bi-modal age of onset

2.
Morphology again guides treatment

a.
Plaque type: topical agents good if limited but extensive and long standing plaques may require systemic therapy

b.
Guttate: Usually acute onset though may precede or exacerbate plaque type psoriasis.  Associated with Streptococcus infection (nasal/pharyngeal)

c.
Pustular: May be patient’s manifestation of psoriasis or as the result of systemic corticosteroid withdrawal.  A systemic disease that should probably be referred.

d.
Acral: A variation of pustular that also may be associated with staph or strep and can be particularly resistant to therapy.  Refer early and save frustration for you and patient.

e.
Erythrodermic: May be initial presentation or complication of one of above.  Patient is usually sick and may require hospitalization.  If patient has other medical problems, such as cardiovascular disease, this can be life threatening.

3.
Psoriasis Treatment: Old stuff

a.
Topical corticosteroids: Weak to medium potency (HCT, Desonide, TAC) may be good for maintenance or sensitive areas such as ano-genital area but will not likely help large plaques or crusted acral psoriasis

b.
Potent to Super-potent (Fluorinated, Clobetasol, halobetasol) Do not need to use super potent bid or tid.  Use of ammonium lactate (Lac-Hydrin) may obviate some of effects of chronic use but still should always be seeking to use least potent steroid that is effective.

c.
Tachyphylaxis is universal.  Patient will develop tolerance and dependence to ANY topical steroid used daily for long periods

d.
Tar: Messy but may have steroid sparing effect.  Many formulations to be used in combination with other agents (Liquor carbonis detergens) or by itself in “SCAT” (short contact anthralin) therapy.  If can clear with tar, usually longer clearing than with steroids alone.  Tars can be irritating to skin and it may be difficult determining whether you are dealing with a disease flare or a medication side effect.

e.
Salicylic acid: May have direct anti proliferative effects beyond keratolytic and scale removing effects.  Usually combined with topical corticosteroid and/or tar

f.  Urea: Except for treatment of nails or thickened soles and palms where higher concentrations (20-40%) may be needed, best to stick with lower concentrations (20-30%, Carmol)  

4.  Psoriasis Treatment (New Stuff)

a.  Calcipotriene/Calcitriol (Dovonex): Works better bid than once daily.  No more than two tubes a week.  Can cause hypercalcemia if overused or in-patients with renal failure, especially diabetics.  Can be irritating in intertriginous areas.  I like to use Dovonex bid during week and each morning on weekends with a super-potent steroid used in a pulse method before bed on the weekends.

b.  Tazarotene (Tazorac): New topical retinoid with receptor selectivity.  Can be irritating. (Note: topical tretinoin generally ineffective for psoriasis)  Using Tazorac once a day and a potent steroid once a day seems to be a good combo.

c.  Topical 5-fluorouracil (Efudex): Can be very effective in plaque type psoriasis but can be extremely irritating, especially in areas of sun damage.

d.  Treatment for Helicobacter pylori: Various regimens have been studied for psoriasis and chronic urticaria.  Not widely used but not likely to hurt.

e.  Treatment for staph or strep carriage: the “superantigen” theory holds that an immune response to stimuli such as chronic staph presence leads to a more generalized body response which can result in all sorts of problems.  A course of staph ablative therapy is often helpful in some forms of pustular psoriasis and treating strep can help clear a guttate psoriasis flare.

5.  Psoriasis systemic therapy If larger areas are involved, or the patient is losing ground with topical therapy, systemic therapy may have a role.  Treating from the inside out is also the best way to treat the scalp and sometimes the only way to effectively treat psoriatic nails.
a.  Systemic steroids: BAD THING!  While brutally efficient in clearing a psoriatic flare, withdrawal is invariably followed by a rebound flare to the point of bring on a generalized pustular psoriasis which can be life threatening.

b.  Methotrexate: Works great but notorious liver toxicity and immunosuppression complications.  Your Rheumatologist is probably comfortable with MTX and can help with this patient.

c.  Acitretin (Soriatane): Can be used as monotherapy or with other topical or physical modalities.  Same concerns about lipids and liver as Accutane but because of longer treatment course need to think seriously about long-term dyslipidemia complications and DISH.  FERTILE WOMEN MAY NOT GET PREGNANT FOR 3 YEARS AFTER DISCONTINUATION OF THERAPY OR RISK FETAL RETINOID SYNDROME.  This is worsened if the patient drinks alcohol in any form while taking the medication.

d.  Cyclosporine: Works great but has a rapid recurrence rate, high expense, and concerns about renal toxicity.

6.  Acitretin Use

a.  Same precautions and issues as isotretinoin but worse because used longer.

b.  May be stored in fat and released for years.  Not a good choice if female EVER may get pregnant again.

c.  ½ mg/kg reasonable target starting dose

d.  Watch for additive hepatotoxins

7.  Psoriasis: Tricks up our sleeves when you refer

a.  UVB: need a light box, may be used with other medications (topical and systemic) long-term cancer risk?

b.  Psoralen plus UVA (PUVA): Complicated to use in sunbelt because of prolonged photosensitivity and really need to watch other medications.  Cataract and cancer risk. Can be done systemically with pill and light box or topically with paint or soak followed by light.  The phototherapy equipment needed for this and UVB is rather expensive and not found in every private office.  You should probably check on availability before telling patient that this is what they are to have done.

c.  Grenz ray (superficial radiation therapy) for hands and feet.  Not available in most offices.

8.  Combos:

a.  Retinoid plus UV

b.  Retinoid plus topical steroids

c.  Topical steroids plus calcipotriene (pulse superpotent on weekends)

d.  Tar plus UV

e.  Problems: Don’t mix two hepatotoxins, watch out with Dovonex and UV

f.  Can’t mix some substances because they may inactivate each other

9.  Special case: Scalp

a.  Scalp preparations of potent and superpotent steroids and calcipotriene: gels and solutions

b.  Steroids under occlusion (Derma-Smoothe FS)

c.  Other keratolytics, sal acid preparations, peanut oil

d.  OTC and prescription dandruff shampoos

e.  Ketoconazole shampoo

f.  Scalp massager machine

10.  Special case: Nails

a.  Most topical agents will not work on psoriatic nails

b.  Nail matrix injection with steroids or 5-FU can help but should only be done by those trained in this technique

c.  Use of systemic agents will likely help

d.  Characteristic nail findings may include “oil spots” (brownish discoloration), pits in the nail plate surface, distal onycholysis (separation of nail plate).  

e.  Psoriatic nails can look just like fungal nails.  If fungal nails do not respond to good antifungal therapy, ask oneself “Could this be psoriasis?”

f.  But psoriatic nails may be more prone to fungal infections than normal nails

24.  Rosacea
1.  various influences which include (but are not limited to) hormonal state, other medication use, environment, alcohol use, and colonization with Demodex sp.

a.  Usually starts as exaggerated flush or blush response which eventually settles into a central facial redness which worsens with anything that dilates vessels (exercise, alcohol, hot weather).

b.  Acne like papules or frank peri-oral or peri-ocular dermatitis start to appear in areas of long standing redness.

c.  Granulomatous changes which may make facial papules which can resemble basal cell carcinoma or eventuate in rhinophyma.

2.  Systemic Therapy: Best control in the shortest amount of time.

a.  Tetracycline, 500mg bid.

b.  Doxycycline or Minocycline 100mg bid

c.  Metronidazole: works but few can use long term

d.  Rare cases: oral sulfas and macrolides

e.  If patient has chronic itchy, scratchy eyes and is a “Visine abuser”, the use of oral antibiotics can help them immeasurably.  (Stay tuned for Opthalmic metronidazole.) 

f.  If they already have acne like papules, topical agents may help but will take much longer than oral agents

3.  Topical Treatment: mainstay of treatment for most patients.

a.  Topical metronidazole: MetroGel is gold standard for topical therapy and is well tolerated by most patients.  If too drying, newer MetroCream can be used.  Some believe it is the mite killing properties of this that actually provide benefit.

b.  Topical sulfas: Usually mixed with a salicylic acid (Novacet-R, Sulfacet-R) they work well, especially in-patients who do not tolerate topical metronidazole.  Systemic sulfa allergy does not preclude topical use but use caution.

c.  Topical clindamycin (Cleocin) solution for redness and small bumps or gel for pustules.

d.  Topical erythromycin and tretinoin (Retin-A) do not seem to work as well for rosacea as they do for acne.

4.  Tough cases: 

a.  Combination of topical agent with tetracycline often needed to get control of bad case.  Later you can discontinue oral agent and see how they do.

b.  Patients do not like diet advice but avoidance of spicy foods, hot liquids (coffee, tea), and alcohol can help tremendously to get control.

c.  Many patients have a rosacea/seborrheic dermatitis overlap. Use your standard rosacea therapy (topical +/- systemic) and also use topical corticosteroid (1% hydrocortisone, Westcort, Desonide)

d.  When out of options, consider anti mite medicine like permethrin (Elimite) applied for an hour weekly until clear or irritated.

e.  Do not treat papules with potent corticosteroids, it will make them itch a bit less but will encourage more of them to pop up.  Treat peri-oral and peri-ocular dermatitis with a tetracycline compound and, if they are using fluorinated or stronger steroids on the face, a milder topical corticosteroid to try to wean them off.

5.  Surgical Options:
a.  Consider biopsy of persistent isolated papules.  Basal Cell CA does not respond to tetracycline or MetroGel.

b.  Rhinophyma may be stabilized by aggressive medical treatment but will not likely go away.  Surgical procedures using lasers, heated scalpels, and special electrical loops can do wonders and you may wish to think about referral to Dermatology, Plastic Surgery, or ENT.

References-There are hundreds of Dermatology texts, handbooks, and aids for specific disease categories.  These are my favorites for Family Physicians and other primary care providers.

1. Habif TP. Clinical Dermatology 3rd edition, Mosby, 1996

2. Arndt, et al. Primary Care Dermatology, W.B. Saunders, 1997.

3. Fitzpatrick et al. Colar Atlas and Synopsis of Clinical Dermatology, McGraw Hill

4. Fitzpatrick (not the same one) and Aeling, Dermatology Secrets, Hanley & Belfus Inc. 1996
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